

**CONFIRMATION UN 38.3 TESTING**

**WE HEREWITH CONFIRM THAT EACH BATTERY OF THIS TYPE IS PROVED TO MEET THE REQUIREMENTS OF EACH APPLICABLE TEST IN THE UN MANUAL OF TESTS AND CRITERIA, PART III, SUB-SECTION 38.3, REV. 5, Amend. 2**

<b>REPORT NO.:</b>	<b>BU-2015-03104-5-0-B1</b>
<b>Product:</b>	<b>LITHIUM ION BATTERY</b>
<b>Designation:</b>	<b>4S6P NCR18650GA (14.4V/20.4Ah)</b>
<b>Article Number:</b>	9049 · V290RM-Cine
<b>Manufacturer:</b>	<b>bebob factory GmbH</b> Höglwörthstr. 350 · D-81379 München · Germany

<b>PERFORMED TESTS</b>	<b>RESULTS</b>
38.3.4.1 <b>Test 1: Altitude Simulation</b>	<b>passed</b>
38.3.4.2 <b>Test 2: Thermal Test</b>	<b>passed</b>
38.3.4.3 <b>Test 3: Vibration</b>	<b>passed</b>
38.3.4.4 <b>Test 4: Shock</b>	<b>passed</b>
38.3.4.5 <b>Test 5: External Short Circuit</b>	<b>passed</b>
38.3.4.6 <b>Test 6: Impact/Crush</b>	<b>not applicable</b>
38.3.4.7 <b>Test 7: Overcharge</b>	<b>passed</b>
38.3.4.8 <b>Test 8: Forced Discharge</b>	<b>not applicable</b>